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Index NO Part NO Qty. Descriptior Specificatiol Remarl
o N Front chassis assembly LT I N
1-1 102101-67102 1 Front chassis assembly 888SL,889SL-13"Tire B 2 4 2 /888SL,889SL-13:
..... * oo
1-2 202901-70301 1 Front Bumper TE-9 T 4% 1% /AUOL-TE-9
1-3 5021-06018-210 2 Flat Washer $ 6*18*1t,Multicolored Galvanized |- % 8]/ § 6*18*1t (7 ¥%)
1-4 5022-06010-210 2 Spring Washer $ 6*10,Multicolored Galvanized HE B/ §6%10 (7 42)
1-5 5001-06012-210 2 Hex head screw M6*P1.0*12L,Multicolored Galvanizeftt = % i%4»2/M6*P1.0*12L (T %%)
1-6 202907-70300 1 Bracket for Front Chassis Cover TE-9 W ¥ X % /TE-9
1-7 5001-08020-720 2 Hex Head Bolt M8*P1.25*20L, Black @adized “h 2 4 4R 2(8.8%)/M8*P1.25*20L (45 2. 4%)
1-8 5011-08013-200 2 Hex Nut M8*P1.25*13,Multicolored Galvanizeft: % %14 /M8*P1.25*13% (7 4%)
1-9 5022-08013-210 2 Spring washer & 8*13,Multicolored Galvanized HF B/ §8*13 (7 ¥%)
..... * oo -
1-10 |5022-08013-210 2 Spring washer $ 8*13,Multicolored Galvanized HE 2 E/§ 813 (T 4%)
1-11 |5011-08013-200 2 Hex Nut M8*P1.25*13,Multicolored Gatvzed |+ 4 &% 14/M8*P1.25*13# (7 ¥%)
1-12 |5001-08035-210 2 Hex head screw M8*P1.25*35L,Multicolored Galvanizefi't = £ #%4>/M8*P1.25*35L (7 %%)
1-13 |209929-77401 2 Rubber Cover Black,$ 12*12L B E(R)$12*12L (UL7-WR)
..... * oo
1-14 |202922-00103 1 | safety Pin $ 7.93,With two loops % 40 (5 HEL12L)/§ 7.93( %)
1-15 |505201-01500-50 1 Cable tie CV-150B # ¥ /CV-150B
..... * oo
1-16 |5022-08013-210 2 Spring washer $ 8*13,Multicolored Galvanized HE 2 E/§ 813 (T %)
1-17 |5011-08013-200 2 Hex Nut M8*P1.25*13,Multicolored Gatvzed |+ 4 &% 14/M8*P1.25*13# (7 ¥%)
1-18 |5001-08040-210 2 Hex head screw M8*P1.25*40L,Multicolored Galvanizefi’t = 4 &% /M8*P1.25*40L (7 %)
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
1-19 |5021-06018-210 4 Flat Washer § 6*18*1t,Multicolored Galvanized |- % %]/ § 6*18*1t (T %)
1-20 |5022-06010-210 2 Spring Washer $ 6*10,Multicolored Galvanized HE 2 E/§6%10 (T 4%)
1-21 |5011-06010-200 4 Hex Nut M6*P1.0*10*5L,Multicolored Galvanizeg> 4 &% +5/M6*P1.0*10:2*5L (7 %%)
1-22 |5001-06030-210 2 Hex head screw M6*P1.0*30L,Multicolored Galvanizeftt = % i%4»/M6*P1.0*30L (T %%)
1-23 |301174-07-A2 1 Warning Sticker N74-7-A2 B2 pEKINTA-7-A2
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Index NO Part NO Qty. Descriptior Specificatiol Remarl

)2 [ ——— Rear chassis assembly t8 B 2 M oA

2-1 102202-67101-A2 1 Rear Chassis Assembly Upper, 8883198, A2 ts @ 2 ()4, = /888SL/889SL(A2)

2-2 102203-67101-A2 1 Rear Lower Chassis for 889SEL/SL w/ #1A Transaxle, A2|{s & 2 (T )/889SEL/SLfr= & #1A% it 4)(A2)
..... * oo

2-3 5022-08013-210 2 Spring washer & 8*13,Multicolored Galvanized HF B/ §8*13 (T ¥%)

2-4 5011-08013-200 2 Hex Nut M8*P1.25*13,Multicolored Gatvzed |+ 4 i3 15/M8*P1.25*13# (7 ¥%)

2-5 2329-00200-01 2 SET , screw M8*P1.25*35L,Multicolored Galvanizefiz_i= 4% 4>/ M8*P1.25*35L (7 %%)

2-6 2399-00300-00 2 Velcro $ 35,Hook pAEdcF (3 2)/$35
..... * oo

2-7 202931-89100 2 Adjustable Shock Absorber w/ Screvitase FANEE R/ IR, 55N
..... * oo

2-8 5001-08045-720 2 Hex Head Bolt M8*P1.25*45L ,Black Galized oh 2 & 4% 128.8'/M8*P1.25*45L L 7 (45 2. 43)G424

2-9 5012-08013-700 2 Nyloc Nut M8*P1.25*13,7.8t,Black Gatized R 35831,/ M8*P1.25%*13£ 7.8t (45 2. £)
..... * oo

2-10 |- REF(1) | Drive-Train Assembly BEp S g

2-11 [5005-08050-710 2 Philip Screw M8*P1.25*50L,Black Galvanized -+ F FlEg i3 12/M8*P1.25*50L (4% 2. 4+)GK7

2-12 |4003210-03-A4 1 |U-Type Screw, Black Galvanized C210-3-A4, 787L U= 4% (45 2 4)/C210-3-A4, 787L

2-13 [4001192-01 1 Arc Plate A192-1,Black 845 B [A192-1(2. ¢ )

2-14 |209909-69400 2 Rubber Gasket 81*26*4.75t(GK7) R P (= 34 EEB7mm)/81*26*4.75t(GK7)

2-15 1209908-69200C 4 Rubber Washer 787L i A RE/T8TL

2-16 |5021-08022-710 4 Flat Washer § 8*22*2t Black Galvanized T2 [/ § 8%22%2t (45 2. &%)

2-17 [5012-08013-700 4 Nyloc Nut M8*P1.25*13,7.8t,Black Galvanized |~ 5% t4/M8*P1.25*138 7.8t(4 2. 4%)
..... * .-

2-18 [5002-08030-720 2 Cap Head Allen Screw M8*P1.25*30ladBl Galvanized FIZE N =~ & 4% 2/M8*P1.25*30L (4% 2. 4%)
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Index NO Part NO Qty. Descriptior Specificatiol Remarl

2-19 [301174-09 1 Warning Sticker N74-9 &4 & A pEINT4-9

2-20 |- REF(1) | Decal T A BE A
..... * oo

2-21 | Anti-tip wheel assembly B2 ()

2-22 |5023-03025-210 1 Split pin M3*25L,Multicolored galvaeil B o 4 IM3*25L (1 %)

2-23 [4001305-00 2 Flat Washer A305,$ 17.5*30*2.6t T #, B/A305 ($ 17.5*30*2.6t)

2-24 |2399-00100-00 1 anti-tip wheel & 17*75*30t 7 ¥8 i/ § 17*75*30t

2-25 |[301174-06 1 Warning sticker N74-6 #4 pL A INT74-6

2-26 [102918-89800 1 Anti-tip wheel frame assembly Left,889A I V2 ()48 < /889A
..... * .-

2-27 |- Anti-tip wheel assembly B VR 2E (L)

2-22 |5023-03025-210 1 Split pin M3*25L,Multicolored galvaeil B o 4 IM3*25L (1 %)

2-23 [4001305-00 2 Flat Washer A305,$ 17.5*30*2.6t T #, B/A305 ($ 17.5*30*2.6t)

2-24 |2399-00100-00 1 anti-tip wheel $ 17*75*30t 7 ¥8 i/ § 17*75*30t

2-25 |[301174-06 1 Warning sticker N74-6 4 pL A INT74-6

2-28 |102919-89800 1 Anti-tip Wheel Frame Right,889A VR 28 ()4 5 /889A
_____ * oo

2-29 [ REF(1) | Rear Wheel Assembly w/ Brakeib B R B B (IA)

2-30 [505301-00505-02 2 Drive Key 5*5*35 H g7 [F]42/5*5*35

2-31 [4001364-00 2 Flat Washer A364,$ 8*45*3t T #, B]/A364 ($ 8*45*3t)

2-32 14001481-00 2 Locking tab washer A481 W £ 5 /A481

2-33 [5001-08020-440 2 Hex Head Bolt M8*P1.25*20L,SUS304 b2 4 4p 2(8.8%)/M8*P1.25*20L SUS304

2-34 [5022-06010-210 4 Spring Washer $ 6*10, Multicolored Galvanized HE 2 E/§6%10 (T 4%)

2-35 [5005-06016-443 4 Philip Screw,Nyloc M6*P1.0*16L,SUS -+ 3 [Fl g 4% 42/M6*P1.0*16L SUSHt %
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Index NO Part NO Qty. Descriptior Specificatiol Remarl

2-36 [301174-07-A2 1 Warning sticker N74-7-A2 B2 pEKINT4-7-A2

2-37 [5012-08013-701 2 Nyloc Nut M8*P1.25*13 6t,Black Galvanized | #7i% t5/M8*P1.25*13# 6t (45 2. %)

|back to contents
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Index NO. Part NO. Qty. Description Specification Remark
3 100001-67503-A2 1 |Drive-Train Assembly OIMNF-2B(A2), #3, #1A B i A B %id 458 & JOMNF-2B(A2)+(#3)+(#1A)
3-1 100401-88903-A2 1 |Transaxle Assembly (#1A)(C) 889SL/SEL, 538TL, A2 % i# # (#1A)(C)/889SL/SEL (538TL)(A2)
3-2 100101-89510-A2 1 Motor and Brake Assembly 9MNF-2B, #3(A380-19) B & % S JOMNF-2B+#3(A380-19)
3-3 100201-89608 1 Motor Assembly 9MNF-2B 5 1% (% = )/9MNF-2B
34 100303-80515-A2 1 Electromagnetic Brake Assembly #3E-A2,WR229P1,UL7-W-L(A2) T EAAE 42 4 2 H#3E-A2/WR229P1% UL 7-W-L(A2)
3-A 100306-00100-A4 1 Electromagnetic Brake #3, WR198A408P1, A4 7 B R & #3/WR198A408P1(A4)
3-B 2370-00503-00-A2 1 |Connection cable UL7-W-L(A2),385L i 42 5 /UL 7-W-L(385L)(A2)
———————— 9004-001 1 Heat shrink sleeve F32,3*0.25*200M # g ® ¢ (* 7 %)IF32-3(3*0.25*200M)
———————— 9004-010 1 Heat shrink sleeve F32-5,5%0.25*100M # 7 * ¢ (* 7 %)/F32-5(5*0.25* 100M)
3-5 200302-88101-A2 1 Driving Hex Axle for Brake Disc #2-1, 787N, A2 HB 2 & #hE H2-1 (787TN)(A2)
3-6 4001380-19 1 Free wheel extension lever A380-19(G424SM), Left , Short & E4e £ F/A380-19(G424SM) = 0 &
3-7 5022-04007-210 5 Spring washer $ 4*7*1.25t,Multicolored Galvanized |3&¥ % [B]/ § 4*7*1.25t (7 47)
3-8 5005-04010-210 5 Philip Screw M4*P0.7*10L ,Multicolored Galvanized |-+ F [F] £ &% /M4*PO.7*10L (7 %%)
3-9 2399-00201-00 1 Protect Cover for Magnetic Brake UL7-W/WD & 52 /UL7-W/WD
3-10 505201-00940-50 5 cableTie CVv-094 % % /ICV-094B
3-11 200904-88100C 1 Joint Adapter Bk EAE
3-12 |200905-88100 1 Plate for Joint Adapter EHE R P
3-13 5002-08020-220 4 CAP HEAD ALLEN SCREW M8*P1.25* 20L ,Multicolored Galvanized | [f] g p = % 4% $212.95/M8*P1.25*20L (7 %)
3-14 301179-04 1 Trademark Sticker N79-4 ip 7 b 34 (40%15.5)/N79-4(Powered by PIHSIANG)
3-15 |- REF(1) [Deca A BE A
3-16 301174-09 REF(1) |Warning sticker N74-9 B4 & A pEINTA-9
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Index NO. Part NO. Qty. Description Specification Remark
4 105201-89307-12 2 Rear Wheel Assembly 889,Pneumatic Gray Tire,Silver Rim, § 20| {5 #;4% = /4 *5/889 414 ¢ 42 Bl(§ 20)/= 5 (IA)
4-1 205201-89106 1 Gray Tire 330*100 4.00-5,1A2889 A ?51330%100 4.00-5 |A2889
4-2 205102-89102 1 Inner Tube 4.00-5,TR-87 P P5/4.00-5 TR-87(IA)(7 b ¥ %)
4-3 205205-89101-A2 1 Aluminum Rim Wheel w/ Hub 5", § 20, A2 4E Bl +5RF gh £ /5"+ § 20(A2)
4-4 205109-89100-12-A3-1 1 Aluminum Rim Wheel w/ Bolts 5", T-23L, Silver, A3-1 b AR BT R (7 £ 23L)/5 84 (L 3 A1) (A (ZL iR )
4-5 5012-08013-200 4 Nyloc Nut M8*P1.25*13 7.8t,Multicolored Galvanized| & § &% 15 /M8*P1.25* 13:2 7.8t(7 %%)

|back to contents | 4-1
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Index NO. Part NO Qty. Description Specification Remark
5 | Front axle assembly B 48
5-1 101501-67100 1 Steering shaft assembly 888SEL ,889SEL e v 5 4% =0 /8BBSEL/B889SEL
..... * -
5-2 201401-88200 1 Bearing bushing & 27 ik a ) § 27
5-3 201402-88200 2 Steering Bearings 5/32*16 fih i [5/32"*16
5-4 201403-88200 1 Bearing housing $ 30 *kee(7) $ 30
5-5 201404-88200 1 Bearing housing $ 30 k() $ 30
5-6 201405-88200 1 Bearing bushing Large octangle PhABRE [ N &
5-7 201406-88200 1 Steering Head Nut Dia22.2 B TR/ § 22.2
..... * oo
5-8 101802-67100-A2C 1 Front Crossbeam Left, 888SEL/889SEL, #1 W %  HE( = )/888SEL/B89SEL #1
5-9 101803-67100-A2C 1 Front Crossbeam Right, 888SEL/889SEL, #1 W %  HE(+ )/888SEL/B89SEL #1
5-10 4003048-07 1 Front fork shaft C48-7,M12*P1.25*98L ,Muulticolor W R §h/CA8-7 (M12*P1.25*98L) T 2
5-11 5014-12019-210 1 Self-lock nut M12*P1.25* 19,Multicolored Galvanized | F# £: 4% t/M12*P1.25%19:% (7 4%)
..... * -
5-A 102930-89501-A2 2 SHOCK ABSORBERS FRONT MX4 889DXN/SEL,888SEL A2 B R 4% = /889DXN/SEL ,888SEL (A2)
5-12  |202930-89500-A2 1 |Front Shock Absorber 889DXN(A2) % 2 E/8BIDXN( 7 1 +2)(A2)
5-13 5001-08050-221 1 Hex Head Bolt M8*P1.25*50L, Multicolored Galvanized | *t = % 4% »/M8*P1.25*50L 7 & 12L(F %)
5-14 |5012-08013-200 1 Nyloc Nut M8*P1.25*13 7.8t,Multicolored Galvanized| & 2 4% #/M8*P1.25*13:§ 7.8t(T %)
..... * oo
5-15 |505101-60012-01-1 4  |Ball Bearing #60012z, NBN % 7 b1 /#60012z (NBN) (24 i 42)
5-16 4005006-00 4 Spacer H6, § 121D* § 200D*4.5T ¥ 15 Bl/H6( § 12 ID* § 20 OD*4.5T)
..... * oo
5-17 202902-66801-A2 1 Front wheel axle J-8 #1,Left W dh( 2 )/J-8 #1(A2)
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Index NO. Part NO. Qty. Description Specification Remark
5-18 202903-66801-A2 1 Front wheel axle J-8 #1,Right W 5 dh(+ )-8 #1(A2)
5-19 4003048-06 2 Front fork shaft C48-6,M12*P1.25*85L ,Muulticolor W R §ih/CA8-6 (M12*P1.25*85L) 7 2
5-20 5014-12019-210 2 Self-lock nut M12*P1.25* 19,Multicolored Galvanized | F# £t 4% t5/M12*P1.25%19:% (7 4%)
5-21 5001-06025-220 2 Hex Head Bolt M6*P1.0*25L ,Multicolored Galvanized |t = 4 4% 4»/M6*P1.0*25L (7 %7)8.8/%
5-22 5011-06010-200 2 Hex Nut M6*P1.0*10*5L ,Multicolored Galvanized [+ % % t5/M6*P1.0*10:#*5L (7 7)
5-23  |5022-06010-210 2 |Spring Washer § 6*10,Multicolored Galvanized WY HE 6610 (1 47)
..... * oo
5-24 |- REF(1) |Connecting rod assembly (Short) o 5 42 (48)
5-25 |- REF(1) |Connecting rod assembly (Long) ol 5 402 (R)
5-26 5001-08055-220 1 Hex Head Bolt M8*P1.25*55L ,Multicolored Galvanized |} = & 4% /M8*P1.25*55L L 7 (1 $4)12.9%
5-27 5001-08030-210 1 Hex head screw M8*P1.25*30L ,Multicolored Galvanized| *t = 4 42 4>/M8*P1.25*30L (7 %)
5-28 5001-08050-220 1 Hex Head Bolt M8*P1.25*50L ,Multicolored Galvanized| ¢t = 4 4% »/M8*P1.25*50L £ 7 (7 %)
5-29 4003264-11 1 Spacer C264-11, § 812*19L F¥ 15 1B]/C264-11 ( § 8¥12*19L)
5-30 4003264-05 1 Spacer C264-5, § 8.1 § 12*8L F¥ 15 [B]/C264-5 ( $ 8.1* § 12*8L)
5-31 4001068-01 4 Flat Washer A68-1, § 8.1*13*3t I £, B]/AB8-1 ( § 8.1*13*3t) 4%
5-32 |5012-08013-200 3 Nyloc Nut M8*P1.25*13 7.8t,Multicolored Galvanized| & 2 4% #/M8*P1.25*13:§ 7.8t(T %7)
..... * .-
5-33  [5022-08013-210 1 |Spring washer § 8*13,Multicolored Galvanized ¥ HE/§ 813 (T 1%)
5-34 5011-08013-200 1 Hex Nut M8*P1.25* 13, Multicolored Galvanized |- % ¥ t5/M8*P1.25%13:# (7 ¥%)
5-35 5001-08035-210 1 Hex head screw M8*P1.25*35L ,Multicolored Galvanized| «t = 4 42 4»/M8*P1.25*35L (7 %)
..... * -
5-36 |- REF(2) |Front wheel assembly KR
5-37  |4001329-00 2 |Flat Washer A329 T 4 E/A329
5-38  [5022-08013-210 2 |Spring washer § 8*13,Multicolored Galvanized ¥ HE/§ 813 (T 1)
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Index NO. Part NO. Qty. Description Specification Remark
5-39 5001-08020-440 2 Hex Head Bolt M8*P1.25*20L,SUS304 fh & 4 42/M8*PL.25%20L SUS304
..... * -
5-40 301174-09 1 Warning Sticker N74-9 B4 & A pEINTA-9
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Index NO. Part NO. Qty. Description Specification Remark
6-A 101601-67500 1 Connecting rod assembly (Short) 1421 o 45 48 (B)/1421
6-1 201601-88000 1 Connecting rod SM8*P1.25*1421 H i 5 (42)/IM8*PL.25* 1421
6-2 5011-08013-200 2 Hex Nut M8*P1.25* 13, Multicolored Galvanized |- % % t5/M8*P1.25%13:# (7 %%)
6-3 5022-08013-210 2 |Spring washer $ 8+13,Multicolored Galvanized B E/ 813 (7 45)
6-4 201602-89500-A2 2 Link Ball PHS8 o 2g/PHS8

..... * oo

6-B 101701-67500 1 Connecting rod assembly (Long) 303L H o i 45 4= (£ )/303L
6-2 201701-88000 1 Connecting road L,M8*P1.25*303L, § 10 H i % (£ )/IM8*PL.25%303L ($ 10)
6-3 5011-08013-200 2 Hex Nut M8*P1.25* 13, Multicolored Galvanized |- % % t4/M8*P1.25%13:# (7 ¥%)
6-4 5022-08013-210 2 |Spring washer $ 8+13,Multicolored Galvanized B E/§ 813 (7 45)
6-5 201602-89500-A2 2 Link Ball PHS38 o 2g/PHS8

|back to contents |
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Index NO. Part NO. Qty. Description Specification Remark
7 105101-89304-12 2 Front Wheel Assembly 889,Pneumatic Gray Tire,Silver Rim 54 PHM/ A 25889 414 ¢ 45 B/ § (1A)
7-1 205101-89108 1 Gray Tire 330*100,4.00-5,1A-2891 A #5/330%100 4.00-5 |A2891
7-2 205102-89102 1 |inner Tube 4.00-5,TR-87 R #2/4.00-5 TR-87(1A)( £ & % ¥)
7-3 205109-89100-12-A3-1 1 Aluminum Rim Wheel w/ Bolts 5", T-23L, Silver, A3-1 oh 47 B+ 4 (7 & 23L)/5" 424 (< 3 A1)(A3-1)(L R AL &)
7-4 205105-89100-A2 1 Aluminum Rim Wheel w/ Bearing 6202zz |5", A2 sr i Bl +E S 4 dh 2/ 5"+620222(A2)
2 T (— REF(2) |Ball bearing #620222 IR PR
7-6 5012-08013-200 4 Nyloc Nut M8*P1.25*13 7.8t,Multicolored Galvanized| & §5 4% t4/M8*P1.25*13:# 7.8t(7 ¥%)

|back to contents | 7-1
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Index NO. Part NO. Qty. Description Specification Remark
8-A 101104-89100 1 Handle Bar w/ Hand Grip Assembly for P-Bar & Gas Lift Pl 2+ G+ 2 1/t f BE
8-1 101101-89100 1 Loop Handle Frame P-Bar s £ 2 Pk
8-2 101906-80501 1 Loop handle bar Left,888A#1,Deltatiller % E 'g +4 % 4c 1 - = /88BA#1
8-3 101907-80501 1 Loop handle bar Right,888A#1,Deltatiller % E 'g +4 % 4c 1 -+ /88BA#1
8-4 5004-08008-440 4 Set Screw M8*1.25*8L, SUS & B 44> (7t 7%)/M8*1.25*8L (SUS)
8-5 5001-06035-720 4 Hex head screw M6*P1.0*35L ,Black Galvanized b2 & 44 (12.9%)/M6*PL.O*35L (48 2. 45) L 7
8-6 5012-06010-702 4 |Nylonlock nut M6*P1.0% 10*8t,Black Galvanized R 4733 8 /M6*P1.0* 10:8* 8t (4% 2. 4%)
8-7 4001308-01-A2C 1 Bracket for Head Light A308-1, A2 a0 % 7] 2 i \A308-1-A2
8-8 108101-88104 1 [Head light assembly E-1 P 4548 8, & [E-1(FA-51)( 5 43 1)
8-9 800907-881-13 1 Handle Bar Joint Base Assembly w/ Gas Lift P ELRBAGF RS R/ e

------------ 101201-89100-A2 1 Handle Bar Joint Base Kit #6, for Gas Lift, A2 P £ B (e & F R 1E)(A2)
------------ 202951-89100-A2 1 Gas Lift Kit Stroke 140, A2 F B /17 42140(A2)

8-10 4003264-61 1 Spacer C264-61 ¥ 1 8]/C264-61
8-11 |[5001-08040-710 1 |Hex Head Screw M8*P1.25*40L , Black Galvanized b & 49 2/M8*PL25%40L (45 2 &)
8-12 5021-08016-710 1 Flat Washer 8*16*1.5T,Black Galvanized I 2 B]/p8* p16* 1.5t(45 2. 4%)
8-13 |[5012-08013-700 1 [Nyloc Nut M8*P1.25*13,7.8t,Black Galvanized | 4547 t1/M8*PL.25* 13:8 7.8t(4% 2. 43)
8-14 202912-89100 1 Depressing Lever 100L, for P Bar X 4% /100L(P# * )
8-15 |209929-88801 1 Rubber Cap for Lever of Sliding Seat ID § 8.1*50.7L, Black WECFE4m* )ID§8.1*50.7L(2 ¢ )
8-16 202908-88102-A3 2 Back Mirror for T/P/C-bar KS-800810, A3 P is4i(z v 48 & 2)/ KS-800810(T ~ P~ Ci= * )(A3)
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Index NO. Part NO Qty. Description Specification Remark
9O | Swivel seat assembly L DR N
O-A 800317-703-01 1 Deluxe Seat Assembly w/ Sliding Black Vinyl, Reclining, TE-9 AR EY LA E(2 e BA)TEO
0-1 104015-67201 1 Captain Seat Assembly Black Vinyl, w/ Reclining Ad? FHE+sEDL/IZ Y 28(2 e R)
0-2 204901-88803-A2 1 |Siding Rail Left, #5, A2 i3 (2)I#5(A2)
0-3 204902-88803-A2 1 |Siding Rail Right, #5, A2 i i (+)#5(A2)
0-4 5003-08020-221 4 Allen Button Head Screw M8*P1.25*20L ,Multicolored Galvanized | & [F1 &g p = & 4% 4210.9:/M8*PL.25*20L(F* £t > £ )7 %%
0-5 5021-08022-211 4 Flat Washer Dia 8*22*5t,Multicolored Galvanized |- %1 8]/ § 8*22*5t (7 %)
0-0 204506-66101 1 Seat Adapter #2 52
O-7 4001428-00 4 Flat Washer A428, § 8.4*26*3t T £, [B]/A428 (§ 8.4*26* 3t)
0-8 5012-08013-200 4 Nyloc Nut M8*P1.25*13 7.8t,Multicolored Galvanized| & §5 4% t4/M8*P1.25* 13:# 7.8t(7 ¥%)
0-9 204507-66103 1 |Swivel Seat Stand #4 ik L (4R)H4
0-10 204508-88805-A2C 1 Seat Post Adaptor 165L, A2, w/ Hole e 5 AL A #2/165L (454 )A2
0-11 301174-31 1 Caution Sticker N74-31 ¥4 pLINT4A-31
0-12 209931-00105 2 Square Plug 30MM*30MM,2T * ;¢ #/30MM*30MM 2T ¢ *
0-13 5008-10020-212-A2 2 Tighten Knob M10*17L ,Multicolored Galvanized,A2 | % ]2 £/M10*17L > 7 ,7 4% (A2)
_____ * oo
0-14 202922-88205 1 Connecting pin 787N A & > 4 /787N
_____ * -
0-15  [104400-88800 1 |Armrest Assembly A1,Right #Lma(4)AL
0-16  [104300-88800 1 |Armrest Assembly Al,Left #FLma(2)AL
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Index NO. Part NO. Qty. Description Specification Remark
10-A  |103102-70302-22 REF(1) |Front Chassis Cover Assembly w/ Decal, TE-9, Burgundy Red T EF RS (FREA)TED B o (7 2 43K R)
10-1 103101-70301-22 1 Front Chassis Cover Assembly for TE-9, Burgundy wEFRASTEY § (2 %)
10-2 301204-00 1 Decal T4 14 Bk A /T4 (SHOPRIDER)
10-3 301127-03 1 Front chassis cover sticker N27-3 w0 E BEAIN27-3
10-4 203103-66500 REF(1) |Velcro 25W*25M,Hook p Ab3cF (9 & ) 25W*25M
-------- 301307-00 1 |Sponge Sticker 75%30*6t W 5 pb i | 75 30%6t

..... * oo
10-5 5021-06018-440 4 Flat Washer $ 6¥18*1.6t,SUS T 3 B/ § 618*1.6t SUS
10-6 5005-06020-440 4 Screw M6*P1.0*20L,SUS -+ F FlEg 4% /M6*P1.0*20L SUS
10-7 209903-78100 1 Rubber cover A2 7 B & (70 )IA2
10-8 209906-67500 1 Carpet 889SEL B 2 (e & 1§)/ 889SEL
10-9 203103-66400 REF(1) |Velcro 50W*25M,L oop B ZbdcF (£ % )/50W*25M
10-10 |209901-70300 2 Rubber Mat 215%116*2T Z & A HI#/215%116%2T
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Index NO. Part NO. Qty. Description Specification Remark
11 103202-70302-22 | REF(1) |Rear Chassis Cover Assembly w/ Decal, TE-9, Burgundy Red s EF A (5 A)TED § &
11-1 103201-70301-22 REF(1) |Rear Chassis Cover Assembly TE-9, Burgundy Red BEFR/RIITEY B (2 3)
11-2 203203-89101 1 Emblem Rear,A02,436* 120mm o 2 ph XA (18)/A02(436* 120)
11-3 301106-00 1 Instruction sticker N6 n 7T BEIUNG (35 9)
11-4 301162-01 1 Warning sticker N62-1 B pEAING2-1 (59 )
11-5 301203-00 1 Decal T3-11,EME,175*35 1% pE A (& 4])/T3 (SHOPRIDER)175* 35
11-6 301187-13 1 OFF-BRAKE-ON Label N87-13 OFF-BRAKE-ON ] 7+ pEA/NB7-13 (i5 v )(ik 4 & *)
11-7 301116-01 1 MIT Sticker N16-1 MITERE A /N16-1
11-8 301166-02 1 CE Mark Label N66-2, White Sign CERL A/NGB-2 3% v
11-9 301123-07 1 Warning sticker N23-7,Large Z 4 A B pLIA/N23-T (*)
11-10 |301123-23 1 Warning sticker N23-23 = & 3| &L pL/N23-23
11-11 |203205-88100-A2 2 Reflector TF-301Y,Yellow(El) F % % (% )/TF-301Y(E1)
11-12 |207018-67200 1 Winker Cable RA-889-N > % 5 /RA-889-N
11-13 |505201-00940-50 2 cableTie CVv-094B # % /CV-094B
11-14 |4001453-00 4 Snap Fastener for Lights A453 B % 2% /A453
11-15 |301179-04 1 Trademark Sticker N79-4 #;1 7 Bt ¥4 (40*15.5)/ N79-4(Powered by PIHSIANG)
11-16 |203103-66400 REF(2) |Velcro 50W*25M,Loop B ZbdcF (£ % )/50W*25M
11-17 |108102-67101C 2 |Taillight Set Round/Plug, Red Fe % 8 & /R 3) /46 58 (fz ¢ )(HDY001)
11-18 |108103-67101-A3C 2 |Winker/Indicator Round/Plug, Amber, FUAN 0054, A3 |~ = %/If]|/# ¢ (3.4 ¢ )(HDY001)(A3)
11-19 |301153-06-A2 1 Battery Wiring Diagram Sticker, A2 N53-6-A2, AC2-150, 50A Circuit Breaker |47 77 kb i (5 i B])/N53-6-A2 (50A)
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Index NO. Part NO Qty. Description Specification Remark
12 | Handle bar cover assembly oL FRS
12-1 |- REF(1) |Front tiller cover assembly JE O E (L)
12-2  |207006-88109 1 |Charging cable KA-888-H11 % % R (42)/KA-888-H11
12-3 5009-03010-440 2 Taper Head Philip Screw M3*P0.5*10L,SUS 32 g7 4% $2/M3*P0.5* 10L SUS
12-4 5012-03006-200 2 Nyloc Nut M 3*P0.5*6,Multicolored Galvanized R %548 H/M3*P0.5*6:8 (7 47)
12-5 202921-88100 2 U type plate nut Close W E R R r)
12-6 5021-06018-440 2 Flat Washer $ 6¥18*1.6t,SUS T % [/ § 6*18*1.6t SUS
12-7 5005-06016-440 2 Philip Cap Head Bolt M6*P1.0*16L,SUS L F [l & 4% 42/M6*P1.0*16L SUS
12-8  |4001151-02 1 |Basket Holder A151-2 3 # 1 /A151-2 (% %)
12-9 5005-06016-440 2 Philip Cap Head Bolt M6*P1.0*16L,SUS L F [l & 4% 42/M6*P1.0*16L SUS
12-10 |301307-00 2 Sponge Sticker 75* 30% 6t & 4 Bk AT5* 30% 6t
12-11 |108103-88104-A2 2 Winker/Indicator Round/, Amber #2 FUAN 0054, A2 = %3] (778 ¢ )#2 FUAN 0054(A2)
12-12 |-----memeee REF(1) |Tiller Rear Cover Black, w/ Hole, A2 32T E/2 (53 (E 2)(A2)
12-13 |209902-77100 1 Rubber cover FEEFBAE
12-14 |301111-02 1 Instruction sticker N11-2,L,SPEED,H a‘;] 7 Bk AA/N11-2 (L SPEED H)
12-15 |209912-78500-A3 8 Plastic Stud (3020060 %r 47 /G3020060
12-16 [209902-89100 1 Rubber Cover for Gas Lift on P-Bar F L E ARG REAPR ¥
12-17 |209931-89100-A2 1 |Rubber Plug for Gas Lift Kit, A2 R b FRE(A2)
12-18 |301204-00 1 |Decad T4 $-4] Bk 5/T4 (SHOPRIDER)
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Index NO. Part NO. Qty. Description Specification Remark

_____ * .

12-19 ]301139-02 1 Instruction sticker N39-2 40 7T BEIUN39-2 (6 )

12-20 |301123-14 1 Warning sticker N23-14 Z & R E L pEM/N23-14(~)

12-21 301123-41 1 Warning Sticker N23-41 Z & 3 &L pkMU/N23-4]

12-22  1301174-05 1 Warning sticker N74-5 B4 pEM/NT4A-5

12-23  |301123-08 1 Warning sticker N23-8,Small Z & A E 2 pLM/N23-8 (])

12-24 1301174-16 1 Warning sticker N74-16 B2 pEM/NT4-16

12-25 ]301131-01 1 Instruction sticker N31-1 dp 7 BEAUNBL-L (BP9 F)

12-26 |301123-16 1 Warning sticker N23-16 Z & R E L pEMU/N23-16(~)

12-27 1301123-20 1 Warning sticker N23-20,Front Panel Z & A E 2 pEA/N23-20( %)

12-28 1301123-35 1 Warning Sticker N23-35 Z & R E L pEMU/N23-35,(F2 & PRAM e )

12-29 1301174-45-A2 1 Warning Sticker N74-45, A2 B L pE/NT4-45(A2)

12-30 |301174-25 1 Warning Sticker N74-25 BT pEM/NT4-25

12-31 |301187-16 1 Instruction sticker N87-16 4p 70 Bk (Lock f Detach | )/N87-16 (54 )= 3
_____ * .

12-A 109901-88101 1 Wicker basket assembly N VA Y EL = o))

12-32  ]209916-88101-A2 1 Wicker Basket FB-3600, Cane-like, A2 # 3 (+ %)/FB-3600

12-33 |4001357-01-A2 1 Basket Bracket, Front A357-1-A2, w/o Mark #2389 (9)/A357-1-A2(&£ MARK)

12-34 ]4001358-00-A2 1 Mounting Hook for Basket Rear, A358-A2 B9 (15)/A358-A2

12-35 |5005-06012-440 2 Screw M6*P1.0*12L,SUS -+ F Fl 2 43 42/M6*P1.0*12L SUS

12-36 |301307-00 1 Sponge Sticker 75*%30*6t A K RE K /T75%30*6t
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Index NO. Part NO. Qty. Description Specification Remark
13 103403-66405-50 1 |[Tiller Rear Cover Assembly Black, for Gas Lift FATERS(5 N2 (NIB)(F R )
13-1  |203401-67101-50-A] 1 |Tiller Rear Cover Black, w/ Hole, A2 FETE/Z () (E 2)A2)
13-2 207018-89113 1 Winker cable KA-889-N15,Horn,For full light set 5 FA/KA-889-N15 (7 wpwy) 2% %
13-3  |208201-88100-A2 1 |Light Switch Blue Ed 5ok (3 HmEE) - 5N (F 10~ ER)A2
13-4 208203-88100 1 Indicator Switch 3P,ON-OFF-ON %5 B B /BPON-OFF-ON (2 k& ~ #%)
13-5  |206105-88100-A2 1 Horn Switch Plain Yelow Button o4 (4 454N SEE)/F ¢ (7000 ~ SEH)A2
13-6 208202-88103-A2 1 Hazard Warning Switch 2pin,Red Z A Jee(F SR E)/2pin i d (510 Hy S SEH)A2
13-7 208204-88101-A2 1 Flasher ASIC,24V 2A e sk B IASIC,24V/2A(A2)
———————— 505201-00940-50 4 cableTie CVv-094B # % /CV-094B
———————— 505201-01200-50 2 cableTie Cv-120B # = /CV-120B
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Index NO. Part NO. Qty. Description Specification Remark
14-A  |106112-88904-22 REF(1) |Upper Control Assembly, for Gas Tiller | TE-9, Burgundy Red, w/ Extension Leve| t 374 & (4cif 15 4 £ 2 )/TE-9 § = (F B *)
14-1 106108-66403-A2 1 Potentiometer T-bar,5K#3 FHAE 7 141/ T (B5K#3)
14-2  |4001144-03 1 |Potentiometer Fixing plate A144-3, 6 4.1 Ffs T e E %Y JAL44-3 (§ 4.1)
14-3 206103-88103-A2 1 Potentiometer 5K#3-A2 FHAE 7 IE/SK#3-A2( 7 T L ~ 17 y)
14-4 4003198-00 1 Spacer C198( $ 11.3* § 9.5*5.5L) F¥ 15 1B]/C198( § 11.3* § 9.5%5.5L)
14-5  |206106-88100 1 |spring B4 EE
14-6 206107-88104 1 Throttle lever #5 S il F )45 500 & FR R )
14-7 207010-66402 1 Control cable KA-889-K6 + #F 4% /KA-889-K6
..... * oo
14-8 206122-88100 1 Extension, thottle lever Left,,Black e ek B/ (R)
14-9 206123-88100 1 Extension, thottle lever Right,,Red beig e e £ R E (&)
14-10 |5005-03010-210 4 Philip Screw M3*P0.5*10L, Multicolor Galvanized F [F12g 43 42/M3*PO.5*10L (7 47)
14-11 |5012-03006-200 4 Nyloc Nut M3*P0.5*6,Multicolored Galvanized R 35835 /M3*P0O.5*6:8 (7 4%)
..... * oo
14-12 |206114-66103-A4 1 PCB for Battery Gauge ACLED-B1-J, A4 ' 3}'};1 i+ BPCH#/ACLED-B1-J(7 =+ )(A4)
14-13 |206128-80500 1 Gasket [134.7%12.1*0.3T #;1 o7 g # 5F[]34.7%12.1%0.3T
14-14 |206126-88100 1 Indicator lamp Black dprERIR
14-15 |301192-00 1 Deca N92,E,-,F T E #F’q T BEAINI2 (E- F)
..... * oo
14-16 |207010-80500 1 Upper Control Cable NA-888-K1 + #F45/NA-888-K1
14-17 |206109-88100-A2 1 Variable resistor B25K(A2) 7 FE/B25K (7 T ~ 47 15)A2
14-18 |206113-88101-A2 1 Speed Dial Knob CF-X4-T i 5 B 42 /CF-X4-T($ 19.8)(A2)
..... * oo
14-19 |106106-88103-A3-1 1 Ignition Key Assembly, Y ellow 2-Way Key, 4A 125VAC 2Amp 8212, A3-1{4% . & (§ ¢ )(# 4 4)/ g+ ,4A 125VAC 2Amp 8212(A3-1)
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14-20 |4003260-00 1 [Spacer C260( § 26* § 20*12L) T 15 [B/C260( § 26* § 20*12L)
..... * -
14-21 [103301-66405-22-A] REF(1) |Front Tiller Cover X-3-XL, Burgundy Red, #1-1, A2 Fo A b F(A)X-3-XL Bi-£ v #1-1(%c34)AV
..... * .-
14-22 |301220-02 1 Facia Decal T20-2(Wood-Grainlike Texture) Fp B A T20-2(47 4 A X))
14-23 |[301123-30-A2 1 Note Sticker N23-30-A2, for Sleeping Mode = &4 R Bk 5/N23-30-A2
..... * oo
14-24 |208203-88101 1 |Toggle switch 3P,0ON-ON ¥EEEB/3PON-ON(Z -k £ ~ & %)
14-25 |206120-89508 1 Precision Resistor 18K 1/4W & FE(FF % )/18K 1/4W
14-26 |206125-66200 1 Resistor ,strict, 1K /4w & FE (G %)/1K /AW
14-27 |207012-89500 1 Jump Wire KA-888-G4 B4 /KA-888-G4
..... * oo
14-28 |5005-04006-210 2 Philip Screw M4*P0Q.7*6L, Multicolor Galvanized + F R L3 42/M4*PO.7*6L (7 47)
———————— 505201-02000-50 1 Cabletie CVv-200B # = /CV-200B
-------- 9004-001 REF(1) |Heat shrink sleeve F32,3%0.25* 200M #5% 4 (3 § %)/F32-3(30.25200M)
..... * oo
14-29 |5021-08022-210 1 Flat Washer & 8*22* 2t Multicolored Galvanized T £ 8/ § 8*22*2t (7 %7)
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15-1 103601-88922-22 REF(1)P-Type Handle Bar Assembly, SHOPR|TE-9, Burgundy Red, for Gas Lift [P# % = (+ )& & (F & #:)/TE-9% = (SHOPRIDER)
8 [ REF [Handle Bar w/ Hand Grip Assembly  [for P-Bar & Gas Lift Pild £ +@ ik 241/l &5 B

12 | REF |Handle bar cover assembly PEERS

14 | REF | Upper Control Assembly, for Gadler |TE-9, Burgundy Red, w/ Extension l| + 34 e (4ri# {5 4c & ¥ )/TE-9 B = (F B 1)
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
106-A 106202-88451-1 1 [Main Control Box Ass'y(w/ Bracket etc.|AC2-110, for 889NRSF w/ P-Bar T i dli (Pl ) 7 B2 e 2 /(AC2-110)889NRSH
16-1 |206221-88900-A3 1 Controller Assembly AC2-110, w/ Case, A3 4] BIAC2-110(; £)(A3)
106-2 206210-88103 1 Protection AC2-110/150 # 2 (0)4 %&/AC2-110/150
16-3 207005-89824 1 Main Control Cable NA-889-J29, w/ Horn, for P-Tiller 3 23] S/NA-889-129G | ) (Pt )
16-4 206206-88101 1 Fuse housing Bl SR £ N
16-5 206901-88100 1 Fuse 2A Hrh 55 (£ 79O2A
16-6 207003-67204 1 Power Cable +,RA-889-D4,GR889/TE-9 7 & (1 )/RA-889-D4(GR889I/TE-9)
16-7 |207004-67204 1 | Power Cable - RA-889-E4,GR889/TE-9 T R (§ )/RA-889-E4(GR88I/TE-9)
16-8 207014-88105 1 Connection Cable KA-888-L8 13 4/ KA-888-L8
16-9 206901-88113 1 Blade Fuse UL 15A s 5% (£ 74)/UL 15A
16-10 |206207-88102 1 Circuit Breaker 50A % > B/S0A(S T~ 47 ty)
16-11 |[302002-00 1 Insulator 152*129m/m*0.25t 7 %% 7 1152*129m/m*0.25t
16-12 |206209-68500 1 Control box cover AC2-110/150 = ¥4l £ $/AC2-110/150
16-13 |5022-04007-210 4 Spring Washer § 4*7*1.25t,Multicolored Galvanized |38 %1 B8]/ § 4*7*1.25t (7 %)
16-14 |5005-04010-210 4 Philip Screw M4*P0.7*10L,Multicolor&hlvanized - 7 [l £ &% /M4*P0.7*10L (T %%)
16-15 |4001383-08-A2 1 Adaptor Bracket A383-8, A2 4 7 T /A383-8(A2)
106-10 |[301166-02 1 CE Mark Label N66-2, White Sign CERLEAINGG-2:% v
16-17 |301174-17 1 Warning sticker N74-17 4 pL A INT4-17
16-18 |- REF(1) | Decal A BE A
106-19 [505201-00940-50 3 cable Tie 094B # % /CV-094B
16-20 [505201-01500-50 2 Cable Tie CV-150B # = /CV-150B
..... * oo
16-21 |203510-88801-A2¢ 1 Rear Decoration Cover for 888SEL/889SEL w/ AC2, A2 i 4% EF (54 d))/ 888SEL/BBISEL(A2)(AG:#1)
16-22 |5006-04012-713 2 |[Self Tapping Screw w/ Washer M4*12L, Black Galvanized i (HRE ) ¥ BIMA12L (4 2 &)
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17-A 8305-00104-01-A4 1 SLA Batteries w/ Battery Cables Rd24M, 50Ah, A4 4v T AL HC 2 /PG424M (50Ah)(A4)
17-1 [109101-89210-50 2 SLA Battery w/ Plastic Handle 12V 50Ah ,w/ Packaging Box,PIHSIA| % #5( 5 < #& 4= )/12V 50Ah(3 4 44)(PIHSIANG)
17-2 2370-00103-00 1 Battery Cable +, GM-424-F1, 70A Fuse 7 FL 4 (1 )/GM-424-F1,70A Fuse
17-3 2370-00202-00 1 Battery Cable -, GM-424-F2, 70A Fuse 7 FL A (f )/IGM-424-F2,70A Fuse
17-4 |209913-88102 2 Protection R,H13 T ¥R £ (2)/H13(15%29)
17-5 [209914-88102 2 Protection B,H13 T s £ (2)/ H13(15%29)
17-6 209920-77800 2 Battery Strap 25mmW*20A*75B cm 2 HL F T (£ )/25mmW*20A*75B cm
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
18 [ Control and battery wiring illustt@n ER TR o N
18-1 207011-80503 1 Control connection cable NA-888-K5 4 £ 5 /NA-888-K5
..... * oo
18-2 | REF(1) | Main Control Box Ass'y(w/ Boket etc.) Tl S (PR ) 5 H R e
..... * oo oo
18-3 |- REF(1) | Drive-Train Assembly e S D25 ECN A
..... * oo
184 |- REF(2) | Battery assembly w/ hand garr TALAAE SR/ (L)
..... * oo
18-5 |- REF(1) | P-Type Handle Bar Assembly;iSPRIDER Pie 4, % (%) & (# B #)/TE-9% = (SHOPRIDER)
..... * oo
18-6 |- REF(1) | Winker cable RA-889-N = 5 % 5 /RA-889-N
18-7  |----mmeeeees REF(2) | Tail light assembly B
18-8 |- REF(2) | Winker assembly S R A
18-9 |- REF(1) | Head light assembly e
18-10 [109201-88507-A3 1 | Off-board Charger, 8A 4C24080, for AGM & GEL SLA Battery, AB%. § 4 (45/4/% 5 T 47 £ * )/4C24080,8A(A3)
18-11 [209201-88106 1 Power cord Australia BT RAE N
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Wiring Diagram for TE-9

Color Synopsis
WINKER Fuse 15A E'k:_BBtXEK
RD:RED
TAIL LIGHT YL:YELLOW
- OR:ORANGE
—B= VI:PURPLE
Fuse-2A - )
Em — %\\ =) GR:GREEN
WINKER — ) GY:GRAY
— WH:WHITE
BR:BROWN
3 PK:PINK
LB:LIGHT BLUE
WH
(B =
9MNF-2B
RA-889-D4
NA-888-K5

NA-888-K1
Y
=
g0 .
= SPEED POT =
SK#3
- THROTTLE POT
WINKER ~ HEAD LIGHT yINKER WH
KA-888-G4 KA-888-H11
KA-889-K

APPENDIX(1)

oI

CHARGER
JACK

GM-424-F1

BATTERY
DWG.NO - AC2-110-049
EDITION : A0
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